

**Michigan Department of Health & Human Services
Quantity Limitations**

Drug Name	Limitation
acetaminophen – all strengths	Not to exceed 3 gm/day
Actonel (risedronate) 35mg	4 every 28 days
Adbry (tralokinumab-ldrm) syringe/autoinjector	4 syringes/autoinjectors per 28 days
Adderall (dextroamphetamine/amphetamine) 5mg, 10mg, 7.5mg, 12.5mg, 15mg	4 per day
Adderall (dextroamphetamine/amphetamine) 20mg	3 per day
Adderall (dextroamphetamine/amphetamine) 30mg	2 per day
Adderall XR (dextroamphetamine/amphetamine) 5mg, 10mg, 15mg, 25mg, 30mg	2 per day
Adderall (dextroamphetamine/amphetamine) 20mg	3 per day
Advair Diskus (fluticasone/salmeterol)	3 inhalers per 90 days
Advair HFA (fluticasone/salmeterol)	3 inhalers per 90 days
Aemcolo (rifamycin) 194mg	12 per fill
Aero Chambers and Spacers	4 every 365 days
Afrezza (inhaled insulin)	180 per fill
Aimovig (erenumab-aooe) 140 mg/mL	3 mL per 90 days
Aimovig (erenumab-aooe) 70 mg/mL	6 mL per 90 days
Airduo Respiclick (fluticasone/salmeterol)	3 inhalers per 90 days
Airduo Digihaler(fluticasone/salmeterol)	3 inhalers per 90 days
Airsupra (albuterol/budesonide)	6 inhalers per 90 days
Ajovy (fremanezumab-vfrm) 225 mg/1.5mL	4.5 mL per 90 days
Akynzeo (netupitant/palonosetron) capsules	1 box per claim
albuterol HFA 90mcg (Ventolin HFA)	6 inhalers per 90 days
Alinia (nitazoxanide) 500mg	6 per fill
Alsuma (sumatriptan) 6mg/0.5mL inj	4mL per fill
Altoprev (lovastatin)	1 per day
Ambien (zolpidem) 5mg tablets	2 per day
Ambien CR (zolpidem) 6.25mg tablets	2 per day
Ambien (zolpidem) 10 mg tablets	1 per day
Ambient CR (zolpidem) 12.5mg tablets	1 per day
Amerge (naratriptan) 1mg, 2.5mg	9 per fill
Amitiza (lubiprostone)	2 per day

**Michigan Department of Health & Human Services
Quantity Limitations**

Drug Name	Limitation
Anaphylaxis Therapy Agents	4 per fill
Anoro Ellipta (umeclidinium/vilanterol)	3 inhalers per 90 days
Asmanex (mometasone) HFA 50 mcg Inhaler	3 per 90 days
Asmanex (mometasone) HFA 100 mcg Inhaler	3 per 90 days
Asmanex (mometasone) HFA 200 mcg Inhaler	3 per 90 days
Asmanex (mometasone) Twisthaler 110mcg	1 per fill
Asmanex (mometasone) Twisthaler 220mcg (120)	1 per fill
Asmanex (mometasone) Twisthaler 220mcg (14)	1 per fill
Asmanex (mometasone) Twisthaler 220mcg (30)	1 per fill
Asmanex (mometasone) Twisthaler 220mcg (60)	1 per fill
Aspruzyo (ranolazine) ER sprinkles	60 per 30 days
Atelvia (risedronate) 35mg tab	4 per 30 days
Atorvaliq (atorvastatin) suspension	20 mL per day
Atrovent HFA (ipratropium)	6 inhalers per 90 days
Avelox (moxifloxacin)	14 per fill
Avonex (interferon beta-1A) 30mcg	4 per fill
Avonex (interferon beta-1A) 30mcg kit	4 per fill
Axert (almotriptan)	9 per fill
azithromycin 1g tabs (Zithromax)	2 per fill
azithromycin 500mg tabs (Zithromax)	3 per fill
azithromycin 600mg tabs (Zithromax)	12 per fill
Bafiertam (monomethyl fumarate)	120 per 30 days
Baqsimi (glucagon) 3mg spray	2 devices per 30 days
Belbuca (buprenorphine) – all strengths	60 per 30 days
Bevespi Aerosphere (glycopyrrolate/formoterol)	3 inhalers per 90 days
Boniva (ibandronate)150mg	0.04 per day
Breo Ellipta (fluticasone/vilanterol)	3 inhalers per 90 days
Brexafemme (ibrexafungerp) 150mg	4 per fill
Breyna (budesonide/formoterol)	6 inhalers per 90 days
Breztri Aerosphere (budesonide/glycopyrrolate/formoterol)	3 inhalers per 90 days
Bronchitol (mannitol) inhalation powder	560 per 28 days

**Michigan Department of Health & Human Services
Quantity Limitations**

Drug Name	Limitation
buprenorphine products for opioid use disorder treatment	Not to exceed 32 mg buprenorphine per day
bupropion SR (Zyban)	60 every 30 days
butorphanol tartrate (Stadol NS)	15 every 30 days
Butrans (buprenorphine) patch –all strengths	6 patches per 28 days
Bydureon Bcise (exenatide)	12 pens per 84 days
Byetta (exenatide)	3 pens per 90 days
Caduet (amlodipine/atorvastatin)	1 per day
Camzyos (mavacamten) capsules	30 per 30 days
cefaclor (Ceclor)	42 per fill
cefadroxil (Duricef)	28 per fill
cefdinir (Omnicef)	28 per fill
cefpodoxime (Vantin)	28 per fill
cefprozil (Cefzil)	28 per fill
cefuroxime (Ceftin)	42 per fill
Celebrex (celecoxib) 50mg, 100mg, 200mg capsules	2 per day
Celebrex (celecoxib) 400mg capsules	1 per day
Cequa (cyclosporine) 0.09% ophthalmic solution	60 single-use containers per 30 days
Chantix (varenicline)	2 per day. No more than 168 per 366 days
ciprofloxacin (Cipro)	42 per fill
clarithromycin (Biaxin)	28 per fill
clonidine transdermal patches (all strengths)	14 per fill
clopidogrel 300mg tablets	2 per 30 days
codeine sulfate 15mg, 30mg, 60mg tabs	180 per 30 days
codeine sulfate 30 mg/mL solution	240 mL per 30 days
Combivent Respimat (ipratropium/albuterol)	5 inhalers per 90 days
Condoms	12 per fill. No more than 36 within 30 days
Contraceptives, Oral	365 per fill (12-month supply)
Contraceptives, Transdermal	36 per fill (12-month supply)
Contraceptives, Vaginal	12 per fill (12-month supply)
Crestor (rosuvastatin)	1 per day
Cuvrior (trientine tetrahydrochloride) tabs	10 per day

**Michigan Department of Health & Human Services
Quantity Limitations**

Drug Name	Limitation
Diaphragms	2 per fill
Disposable Insulin syringes/Supplies	300 per fill
Dulera (mometasone/formoterol)	3 inhaler per 90 days
Edular (zolpidem) 5mg SL tablets	2 per day
Edular (zolpidem 10mg SL tablets	1 per day
Elidel (pimecrolimus)	30 grams every 30 days
Eliquis (apixaban) 2.5 mg tablets	2 per day
Eliquis (apixaban) 5 mg tablets	218 per 102 days
Eliquis (apixaban) starter pack	74 per 30 days
Emend (aprepitant) 125/80mg	2 per fill
Emend (aprepitant) 125/80mg	1mL per 30 days
Emend (aprepitant) 125mg	1 tab per day and no more than 30/30 days
Emend (aprepitant) 40mg	3 per fill
Emend (aprepitant) 80mg	1 per fill
Emgality (galcanezumab-gnlm) 100 mg/mL pens and syringes	3 mL per 90 days
Emgality (galcanezumab-gnlm) 300mg Dose (3 x 100 mg/mL)	9 mL per 90 days
Enspryng (satralizumab-mwge)	1 mL (120mg) every 4 weeks
Enstilar (calcipotriene/betamethasone) Foam	7 tubes (60gm) every 28 days
Entresto (sacubitril/valsartan) – all strengths	60 per 30 days
Epi Pen, Epi Pen JR (epinephrine)	4 per claim
Eohilia (budesonide) 2mg/10mL	20 mL per day
Eucrisa (crisaborole) 2% Ointment	100 grams per 30 days
Eysuvis (loteprednol) 0.25% eye drops	8.3 ml (1 bottle) per 30 days
Ezallor Sprinkle (rosuvastatin)	1 per day
fentanyl citrate buccal	120 every 30 days
fentanyl (Duragesic) patches	10 per fill
Fentora (fentanyl) tablets – all strengths	120 every 24 days
Filsuvez (birch bark extract) gel	30 tubes per 30 days
Flovent (fluticasone) HFA 110mcg	3 inhalers per 90 days
Flovent (fluticasone) HFA 220	6 inhalers per 90 days
Flovent (fluticasone) HFA 44mcg	3 inhalers per 90 days

**Michigan Department of Health & Human Services
Quantity Limitations**

Drug Name	Limitation
fluconazole 150mg (Diflucan)	2 per fill
Fosamax plus D (alendronate/vitamin D3)	0.9 per day
Frova (frovatriptan)	18 per fill
Fulphila (pegfilgrastim-jmdb) syringe	0.6 mL per 14 days
Fylintra (pegfilgrastim-pbbk) syringe	0.6 mL per 14 days
Galafold (migalastat)	14 per 28 days
glucagon emergency kit	6 per fill
granisetron (Kytril) Solution	150mL per fill
granisetron 1mg (Kytril)	60 per 30 days
Gvoke (glucagon) 0.5mg/0.1mL syringe, hypopen	0.2mL per 30 days
Gvoke (glucagon)1mg/0.2mg syringe, hypopen	0.4mL per 30 days
hydromorphone 2 mg (Dilaudid)	180 per 30 days
hydromorphone 4 mg (Dilaudid)	165 per 30 days
hydromorphone 8 mg (Dilaudid)	84 per 30 days
hydromorphone 1 mg/mL oral conc (Dilaudid)	120mL per 30 days
lbsrela (tenapanor)	2 per day
Incruse Ellipta (umeclidinium) inhaler	3 inhalers per 90 days
Insulins	90 per fill
itraconazole (Sporanox) 100 mg capsules	100 per 30 days
itraconazole (Sporanox) Liquid	840 per fill
ivermectin (Stromectol) 3mg tablets	10 per 30 days
Janumet (sitagliptin/metformin)	2 per day
Januvia (sitagliptin)	2 per day
Joenja (leniolisib) tabs	2 per day
ketorlac tromethamine tabs (Toradol)	21 per fill
Kristalose (lactulose) 20g	12 packets per day
lactulose	180 mL per day
Lescol /Lescol XR (fluvastatin)	1 per day
Levaquin (levofloxacin) 250mg & 500mg	14 per fill
Levaquin (levofloxacin) 750mg	28 per fill
Levaquin (levofloxacin) 250mg & 500mg	14 per fill

**Michigan Department of Health & Human Services
Quantity Limitations**

Drug Name	Limitation
Levaquin (levofloxacin) 750mg	28 per fill
Lidoderm (lidocaine)	30 per rolling 30 days
Likmez (metronidazole) suspension	400 mL per 10 days
Linzess (linaclotide)	1 per day
Lipitor (atorvastatin)	1 per day
Liptruzet (ezetimibe/atorvastatin)	1 per day
Litfulo (ritlecitinib)	1 per day
Livalo (pitavastatin)	1 per day
Lucemyra (lofexidine) tabs	224 per 14 days
Lyrica (pregabalin)	Not to exceed 600 mg per day
Marinol (dronabinol)	120 every 30 days
Maxalt (rizatriptan)	18 per fill
meperidine 50 mg (Demerol)	120 per 30 days
meperidine 50 mg/5mL solution (Demerol)	240 mL per 30 days
Mevacor (lovastatin)	1 per day
midazolam injectable (for seizure control only)	4 kits per fill
Miebo (perfluorohexyloctane/PF) eye drops	3.0 mL per 30 days
Migranow (sumatriptan/camphor/menthol) kit	1 kit per 30 days
morphine 15mg tab	180 per 30 days
morphine 30mg tab	90 per 30 days
morphine 20 mg/5ml and 10mg/5ml solution	240 mL per 30 days
morphine 100 mg/5mL solution	120 mL per 30 days
Mounjaro (tirzepatide)	12 pens per 84 days
Myfembree (relugolix/estradiol/norethindrone) tabs	28 per 28 days
Neupro (rotigotine) patches	30 per 30 days
Nexium (esomeprazole) packets	2 per day
nicotine gum and lozenges	306 every 34 days
nicotine nasal spray (Nicotrol NS)	1200 mL per 30 days
nicotine patches	28 every 28 days with 7-day refill tolerance
Nonoxynol 9	12 per fill. No more than 36 within 30 days
Neulasta (pegfilgrastim) syringe	0.6 mL per 14 days

**Michigan Department of Health & Human Services
Quantity Limitations**

Drug Name	Limitation
Neulasta (pegfilgrastim) Onpro syringe	0.6 mL per 14 days
Nurtec ODT (rimegepant)	16 per 32 days
Nyvepria (pegfilgrastim-apgf) syringe	0.6 mL per 14 days
omeprazole (Rx) capsules	2 per day
ondansetron (Zofran) Liquid	75 per fill
ondansetron (Zofran) 4 mg and 8 mg tablets, ODT	60 per 30 days
ondansetron (Zofran) 16mg ODT	30 per 30 days
Osynvi (macitentan/tadalafil)	1 per day
Opzelura (ruxolitinib) cream	240gm (4x60gm) per 30 days
OriaHnn (elagolix/estradiol/norethindrone) tabs	56 per 28 days
Orilissa (elagolix) 150mg tabs	28 per 28 days
Orilissa (elagolix) 200mg tabs	56 per 28 days
oxycodone 5 mg, 10 mg, 15 mg	90 per 30 days
oxycodone 20mg	90 per 30 days
oxycodone 30mg	60 per 30 days
oxycodone ER 15mg	120 per 30 days
oxycodone ER 20 mg	90 per 30 days
oxycodone ER 30mg	60 per 30 days
oxycodone ER 40mg	45 per 30 days
oxycodone ER 60mg	30 per 30 days
oxycodone ER 80mg	22 per 30 days
oxycodone 5mg/5mL solution	240 mL per 30 days
oxycodone 20mg/mL solution	90 mL per 30 days
oxycodone myristate (Xtampza) 9mg, 13.5mg, 18mg, 27mg	60 per 30 days
oxycodone myristate (Xtampza) 36mg	45 per 30 days
oxymorphone 5mg	120 per 30 days
oxymorphone 10mg	90 per 30 days
Ozempic (semaglutide)	3 pens per 84 days
Peak Flow Meter	4 every 365 days
Plan B	2 per fill
Plavix (clopidogrel) 75 mg tablets	1 per day

**Michigan Department of Health & Human Services
Quantity Limitations**

Drug Name	Limitation
polyethylene glycol (Miralax)	2 per day
Pradaxa (dabigatran) 75 mg capsules	2 per day
Pradaxa (dabigatran) 110 mg capsules	4 per day
Pradaxa (dabigatran) 150 mg capsules	2 per day
Praluent (all strengths)	2 per 28 days
Pravachol (pravastatin)	1 per day
PrevPac (lansoprazole/amoxicillin/clarithromycin)	224 per fill
ProAir Digihaler (albuterol)	3 inhalers per 90 days
ProAir Respiclick (albuterol)	3 inhalers per 90 days
Protonix (pantoprazole) tablets and suspension	2 per day
Protopic (tacrolimus)	30 grams every 30 days
Pulmicort 90mcg Flexhaler (budesonide)	3 inhaler per 90 days
Pulmicort 180mcg Flexhaler (budesonide)	6 inhalers per 90 days
Pulmicort Respules (budesonide)	2 per day
Pulmozyme (dornase alfa)	75 every 30 days
Qdolo (tramadol) oral solution	80 mL (400 mg) per day
Qulipta (atogepant) tablets	90 per 90 days
Rebif (interferon beta-1a/albumin)44mcg	0.25 per day
Regranex (becaplermin)	30 grams per lifetime
Relenza (zanamivir)	20 per fill
Relpax (eletriptan)	12 per fill
Remodulin (treprostinil)10mg/mL	40 per fill
Remodulin (treprostinil) 1mg/1mL	400 per fill
Remodulin (treprostinil) 2.5mg/mL	160 per fill
Remodulin (treprostinil) 5mg/mL	80 per fill
Repatha (evolocumab) 140mg/mL pens or syringes	2 mL per 28 days
Repatha (evolocumab) 420mg/3.5mL Pushtronex	7 mL per 28 days
Restasis (cyclosporine) 0.05% eye emulsion multi-dose vial	5.5 ml (1 vial) per 30 days
Restasis (cyclosporine) 0.05% eye emulsion single-use	60 single-use containers per 30 days
Restoril (temazepam) 7.5mg	1 per day. No more than 34/34 days
Reyvow (lasmiditan)	8 per 30 days

**Michigan Department of Health & Human Services
Quantity Limitations**

Drug Name	Limitation
Risperdal Consta (risperidone)	2 syringes every 24 days
Rybelsus (semaglutide) tabs	1 tab per day
Samsca (tolvaptan)	30-day supply per fill
Sancuso (granisetron)	1 patch every 5 days
Seglentis (celecoxib/tramadol)	120 per 30 days
Selzentry (maraviroc)	68 every 34 days
Serevent Diskus (salmeterol)	3 inhaler per 90 days
Sogroya (somapacitan-beco) pens	Not to exceed 8mg per week
Soliqua (insulin glargine/lixisenatide)	20 pens per 100 days
Solosec (secnidazole) 2mg granule packets	1 packet every 7 days
Sotyktu (deucravacitinib) tablets	1 per day
Spiriva Handihaler (tiotropium) – pkg size = 5	1 inhaler per 5 days
Spiriva Handihaler (tiotropium) – pkg size = 30	1 inhaler per 30 days
Spiriva Handihaler (tiotropium) – pkg size = 90	1 inhaler per 90 days
Spiriva Respimat (tiotropium) 1.25mcg, 2.5 mcg	3 inhalers per 90 days
Stelara (ustekinumab)	Diagnosis-specific – see MI Medicaid Clinical and PDL PA Criteria (primetherapeutics.com)
Stiolto Respimat (tiotropium/olodaterol)	3 inhalers per 90 days
streptomycin sulfate	28 every 25 days
Stromectol (ivermectin) 3mg tablets	10 per 30 days
Suboxone (buprenorphine/naloxone) – all strengths	Not to exceed 32 mg buprenorphine per day
sumatriptan 20mg nasal spray (Imitrex, Tosymra)	6 per fill
Subutex (buprenorphine) – all strengths	Not to exceed 32 mg buprenorphine per day
sumatriptan 5mg Nasal spray (Imitrex)	6 per fill
sumatriptan succinate (Imitrex)	18 per fill
sumatriptan succinate 4mg/0.5 (Imitrex)	2 per fill
sumatriptan succinate 4mg/0.5 kit (Imitrex)	4 per fill
sumatriptan succinate 4mg/0.5 pen (Imitrex)	4 per fill
sumatriptan succinate 6mg/0.5 (Imitrex)	2 per fill
sumatriptan succinate 6mg/0.5 kit (Imitrex)	4 per fill
sumatriptan succinate 6mg/0.5 pen (Imitrex)	4 per fill

**Michigan Department of Health & Human Services
Quantity Limitations**

Drug Name	Limitation
Synagis (palivizumab) 50mg/0.5mL inj	5 doses per RSV season
Synagis (palivizumab) 100mg/0.5mL inj	5 doses per RSV season
Symbicort (budesonide/formoterol)	6 inhalers per 90 days
Taclonex (calcipotriene/betamethasone) oint	15 per day. No more than 28 every 365 days
Taclonex (calcipotriene/betamethasone) susp	15 per day. No more than 56 every 365 days
Tamiflu (oseltamivir) 6mg/mL susp	120 mL per fill
Tamiflu (oseltamivir) caps	14 per fill
Tamiflu (oseltamivir) 12mg/mL susp	50 per fill
Tegsedi (inotersen) syringes	6mL (4 syringes) per 28 days
terbinafine (Lamisil)	84 per fill
tiotropium (generic for Spiriva Handihaler)	3 inhalers per 90 days
Trelegy Ellipta (fluticasone/umeclidinium/vilanterol)	3 inhalers per 90 days
triazolam (Halcion)	10 every 30 days
Trulicity (dulaglutide)	12 pens per 84 days
Tryvio (aprocitentan)	1 per day
Tyrvaya (varenicline) nasal spray	8.4 ml (2 bottles) per 30 days
Ubrelvy (ubrogepant)	16 per 30 days
Udenyca (pegfilgrastim-cbqv) syringe	0.6 mL per 14 days
Varubi (rolapitant) 90mg	2 per 7 days
Verkazia (cyclosporine) ophthalmic emulsion	120 single-use vials per 30 days
Veveye (cyclosporine) eye drops	2 mL per 30 days
Viberzi (eluxadoline) - all strengths	60 per 30 days
Victoza 2-Pak (liraglutide)	6 pens per 90 days
Victoza 3-Pak (liraglutide)	9 pens per 90 days
Vivjoa (oteseconazole) capsules	18 per treatment course
Voquezna (vonoprazan)	1 per day
Vowst (fecal microbiota spores, live-brpk) caps	12 per treatment course
Vtama (tapinarof) cream	60gm (1 tube) per fill
Vytorin (ezetimibe/simvastatin)	1 per day
Vyvanse (lisdexamfetamine)	80mg MAX total daily dose across strengths
Wixela (fluticasone/salmeterol)	3 inhalers per 90 days

**Michigan Department of Health & Human Services
Quantity Limitations**

Drug Name	Limitation
Xarelto (rivaroxaban) 2.5 mg tablets	2 per day
Xarelto (rivaroxaban) 10 mg tablets	1 per day
Xarelto (rivaroxaban) 15 mg tablets	102 per 102 days
Xarelto (rivaroxaban) 20 mg tablets	1 per day
Xarelto (rivaroxaban) 1 mg/mL suspension	20 mL per day
Xarelto (rivaroxaban) starter pack	51 per 30 days
Xenleta (lefamulin) 600mg tablets	10 per fill
Xepi (oxenoxacin) cream	60 grams per 30 days
Xermelo (telotristat) 250mg tablets	84 per 28 days
Xifaxan (rifaximin) 200mg	9 per fill
Xiidra (lifitegrast) 5% ophthalmic solution	60 single-use containers per 30 days
Xopenex (levalbuterol) HFA 45mcg	6 inhalers per 90 days
Xtampza ER (oxycodone) caps	60 caps per 30 days
Xultophy (insulin degludec/liraglutide)	15 pens per 90 days
Xyrem (sodium oxybate)	540 mL per 30 days
Xywav (sodium, calcium, mag, potassium oxybate)	540 mL per 30 days
Zarxio (filgastim-sndz) - all strengths	45 mL per 30 days
Zavzpret (zavegepant) nasal spray	8 devices per 30 days
Ziana (clindamycin/tretinoin)	84 grams per rolling 365 days
Ziextenzo (pegfilgrastim-bmez) syringe	0.6 mL per 14 days
Zinbryta (daclizumab) 150mg syringe	1 syringe per 30 days
Zocor (simvastatin)	1 per day
zolpidem tartrate 1.75mg SL tablets	2 per day
zolpidem tartrate 3.5mg SL tablets	1 per day
zolpidem tartrate 7.5mg capsules	1 per day
Zomig (zolmitriptan)	12 per fill
Zyvox (linezolid) tablets	28 per fill
Zubsolv (buprenorphine/naloxone) – all strengths	Not to exceed 32 mg buprenorphine day
Zypitamag (pitavastatin)	1 per day